
 
PL 07.246356 An Bord Pleanála Page 1 of 22 

An Bord Pleanála 

 
Inspector’s Report 

 
Development: Córas coiréala fuíolluisce a thógáil agus ocht gcinn 

d’umair agus príomhphíobán aníos 2.65km ar fhad go Cé 
Bhaile na hAbhann (Effluent treatment unit with eight 
tanks and underground pipeline of 2.65km length to 
Ballynahown Quay) – An Tulaigh agus Indreabhán, 
Conamara, Co. na Gaillimhe.   

    
    
Planning Application 
  
 Planning Authority   : Galway County Council 
 
 Planning Authority Register Ref. : 15/1601 
 
 Applicant    : Údarás na Gaeltachta 
 
 Type of Application   : Permission 
 
 Planning Authority Decision : Grant permission 
 
 
Planning Appeal 
 
 Appellant(s)    : Michael Mór Breathnach 
[...]
of the current application.   

• The application in neither inadequate nor premature.   
• The application has been designed to address the concerns of the 

Board in relation to two previous refusals of permission on this site.  
In relation to PL 07.222746, reference in the Inspector’s Report to 
proposals for a new GCC effluent treatment plant for An Tulach – 
referred to An Tulach, Renvyle and not An Tulach, Baile na 
hAbhann.  GCC does not have any proposal to provide a WWTP 
for An Tulach.   

 
8.1.2 The response submission is accompanied by the following relevant 

documentation- 



 
PL 07.246356 An Bord Pleanála Page 10 of 22 

• Feasibility Report for Treated Effluent Disposal at An Tulaigh (dated 
March 2012) – including letter from Irish Water (dated 22nd April 
2016) stating that there is no plan for provision of WWTP or sewers 
at An Tulaigh/Baile na hAbhann.   

 
8.2 2nd Party Response to 3rd Party Appeal 
 
 None received.   
 
8.3 3rd Party Response to 1st Party Response to 3rd Party Appeal 
 
8.3.1 The response of Michael Mór Breathnach, received by the Board on 7th 

June 2016, can be summarised in bullet point format as follows- 
• It is incorrect to state that the appellant does not have sufficient title 

over his land to allow for the shortest route for this pipeline to the 
sea.  The appellant has at all times been willing to negotiate with 
Údarás na Gaeltachta.   

• The applicant has not given a full background history to this 
development – and has been selective. 

• The applicant has spent considerable time and cost in dealing with 
Údarás na Gaeltachta: trying to facilitate a pipeline through his 
lands.   

• Effluent from this pipeline could be washed back in on the next 
flowing tide.   

• GCC has undertaken no enforcement in relation to this site – and 
have given Údarás na Gaeltachta a lot of leeway.   

• This is a marine discharge which will require Foreshore Licence.   
• If the plant malfunctions, it may not be possible to discharge on an 

ebbing tide.   
• The R336 is a heavily-trafficked route, and any disruption would 

cause major inconvenience to the public.   
• There are no letters of consent from the title holders of the ground 

on which the road is built – notwithstanding that the road is taken-
in-charge.   

• Public money will be wasted in the pursuance of this development.   
• The Údarás na Gaeltachta treatment plant at Ros a’ Mhíl has 

recently received a warning from GCC that it has exceeded its 
discharge consent levels.  

• The applicant has not properly consulted with the EPA and the 
Department of Marine and Natural Resources.   

• Foul and storm discharges from this site need to be dealt with 
together.  The industrial estate currently discharges surface water 
through the appellant’s lands to the sea.   

• This is not a vexatious appeal, but is made reluctantly on planning 
and environmental grounds.  The appellant is not a serial objector.  
The Board has upheld refusals on some of the appeals and 



 
PL 07.246356 An Bord Pleanála Page 11 of 22 

attached appropriate conditions to others.  Provision of employment 
does not over-ride proper planning and sustainable development.   

 
8.3.2 The response is accompanied by copies of the following relevant 

documents- 
• Copy of correspondence from Údarás na Gaeltachta from 1994 and 

1996. 
• OS Map extract showing a discharge pipeline route through lands 

in the ownership of the appellant.   
• Aerial colour photograph of the area.   
• HSE report in relation to water sampling on a land drain on 20th 

April 2016 (on the south side of the R336) and emanating from the 
industrial estate.   

• Correspondence between the Environment Section of GCC and 
Údarás na Gaeltachta (February/March 2016) in relation to 
discharge from WWTP at Rossaveal Harbour.   

• Plean Forbartha do Cheantar na Tulaigh – for Údarás na 
Gaeltachta and Coiste Pobail na Tulaí (June 2001) – carried out by 
Brady Shipman Martin.   

• Letter from Údarás na Gaeltachta to agent acting for Micheál Mór 
Breathnach (dated September 2011) in relation to right-of-way 
across land for an outfall pipe from the WWTP at the industrial 
estate.  There is an A4 colour map included.   

• Copy of Preliminary Report in relation to a wayleave for a pipe 
through property of Micheál Mór Breathnach – dated August 2010.   

 
8.4 2nd Party Response to 1st Party Response to 3rd Party Appeal 
 
 None received.   
 
8.5 DAU Response to 1st Party Response to 3rd Party Appeal  
 

The Board circulated the 1st party response to the DAU for comment, on or 
before 13th June 2016.  There was no response received.   

 
8.6 An Chomhairle Ealaíon Response to 1st Party Response to 3rd Party 

Appeal  
 

The Board circulated the 1st party response to an Chomhairle Ealaíon for 
comment, on or before 13th June 2016.  There was no response received.   

 
9.0 Assessment 
 

The principal issues of this appeal relate to surface water quality, and the 
impact of the discharge from a WWTP into the sea at Ballynahown Quay.   

 



 
PL 07.246356 An Bord Pleanála Page 12 of 22 

9.1 The Existing Situation 
 
9.1.1 The existing WWTP on this site is not capable to treating the effluent from 

the industrial estate – and has not operated as such since October 2012.  
Inflow of effluent into the site is stored in a 7,000 gallon pre-cast concrete 
holding tank (previously used as a primary settlement tank), and is 
tankered out three times a week for treatment at Ros a’ Mhíl WWTP.  The 
Bord na Móna ‘Puraflo’ system on the site was installed in 1996.  Waste 
from this unit was then pumped to the nearby discharge point.  The 14.5m 
diameter ‘Puraflo’ tank is now disused and is overgrown.  The inflow to the 
site is 225mm diameter.  The existing loading from the industrial estate (3 
no. units) discharges to the tank.  In addition, a pumped rising main from 
the Tearmann Éanna development (24 housing units), day-care centre 
and HSE facility (9-bed unit and medical centre), plus one private house is 
also connected into the industrial estate foul sewer.  The estimated 
loading comes from 390 industrial estate employees and 154 
residential/institutional users – giving an hydraulic loading of 25,370 litres 
per day; an organic loading of 13,225g per day, and a p.e. of 221 (based 
on 60g per p.e. per day).  The holding tank on the site was overflowing on 
the date of site inspection, and percolating to ground.   

 
9.1.2 There is a separate surface water discharge system operating within the 

industrial estate.  An open surface water drain discharges into a culvert 
beneath the boundary wall to the west of the existing WWTP to ultimately 
discharge to nearby Tully Lough.  Roadside drainage within the industrial 
estate is routed through an hydrocarbon interceptor to discharge into this 
open land drain.   

 
9.2 The Proposed Replacement 
 
9.2.1 The proposed new system can be described as follows.  The underground 

inlet works comprise a pre-cast concrete channel with inclined screw 
screen for removal of solids greater than 6mm in diameter.  A manual 
system will also be fitted for use in the event of breakdown, maintenance 
or repair.  An activated carbon-based odour control system will be fitted.  
The existing underground wastewater holding tank on the site will be re-
used as a flow equalisation buffer tank (31.5m3 capacity).  This element of 
the process will ensure a steady supply of waste to the sequencing batch 
reactor process – catering for variations in flow into the plant.  The 
majority of the flow into the plant is expected to occur between 0800 and 
1800 hours on working days.  A mixing facility may be provided within this 
tank to prevent settlement of solids.  An activated carbon-based odour 
control system will be fitted to this tank.  A below ground inlet pumping 
station will be located within a circular precast concrete structure 1.9m in 
diameter and 4.5m in depth.  Two submersible foul pumps (in duty and 
standby mode) will be fitted to transfer waste from the flow equalisation 



 
PL 07.246356 An Bord Pleanála Page 13 of 22 

buffer tank to the next stage of the process – sequencing batch reactor.  
Whilst two no. above ground sequencing batch reactor (SBR) tanks are 
indicated on drawings (measuring 4.5m in diameter and 4.5m high – 
capacity of 55m3 each), only one is to be provided initially.  The second 
will be provided to accommodate future need.  Within this stage of the 
process biological reaction takes place to facilitate reduction in 
Biochemical Oxygen Demand (BOD) by the addition of oxygen via 2 no. 
air blowers (duty & standby) and a fine bubble diffused aeration (FBDA) 
grid installed in the base of the tank.  The settlement stage of the process 
is also completed within this tank by the periodic shut-down of the aeration 
process in order to separate the Mixed Liquor Suspended Solids (MLSS) 
into activated sludge and clarified effluent.  The clarified effluent is then 
decanted from this tank, and a small volume of the settled activated 
sludge is wasted to the underground sludge holding tank.  Nitrogen 
reduction is accommodated with the SBR tank by the suspension of 
activated sludge in an anaerobic environment, which ultimately results in 
the release of odourless nitrogen gas to the atmosphere.  The SBR tanks 
are open to the air, but no odour control is required due to the addition of 
oxygen.  A steel fabricated access platform will be provided for the SBR 
tanks.  Tertiary treatment is provided in order to guarantee a final effluent 
standard of 10mg/l Biochemical Oxygen Demand (BOD) and 10mg/l 
Suspended Solids (SS).  An above ground tertiary filter will be fitted on a 
concrete plinth to accommodate the entire SBR batch flow in 30-45 
minutes.  A continuously self-backwashing filter which utilises potable 
water or final effluent to cleanse its sand, will eliminate the need for 
backwash water holding tanks and backwash pumps.  The footprint will be 
less than 1.5 x 1.5m with a height of less than 2.4m.  To inactivate most of 
the E.coli. the treated effluent will be passed through a closed-vessel 
Ultra-violet (UV) reactor within the single-storey control building.  From the 
UV reactor, the filtered and disinfected final effluent will flow by gravity to 
the underground effluent storage tanks (2 in no.).  These tanks are 
indicated as Tidal Tank No. 1 and Tidal Tank No. 2 on drawings 
submitted.  Each interconnected tank has a capacity of 36m3.  Tanks will 
be fitted with duty and stand-by submersible pumps.   

 
9.2.2 Ultimate discharge is by pumped rising main along a 2.65km length of 

160mm diameter polyethylene pipe to discharge to the sea at 
Ballynahown Quay.  The discharge point will be fitted with a ‘Tide-flex’ 
check-valve to prevent backflows.  Discharge will occur for only one hour 
during each lunar tidal cycle, to ensure satisfactory dispersion on an 
ebbing tide (one hour after high tide) – the pumping mechanism being 
controlled by a lunar clock.  Each discharge cycle is expected to contain 
31.5m3 of effluent.  The outfall will be located below the lowest occurring 
high neap tide to ensure that pumped discharge of treated effluent for the 
hour-long period following the tide level peak is always discharged 



 
PL 07.246356 An Bord Pleanála Page 14 of 22 

underwater to saline waters which are ebbing to the sea.  The discharge 
pipe will be fitted with air and scour valves.   

 
9.2.3 Waste sludge pumped from the SBR will be stored in an underground 

36m3 capacity tank.  The tank will provide for approximately 12 days 
storage with the plant operating at maximum capacity of 354 p.e.  An 
activated carbon-based odour control system will be installed on this tank.  
Sludge will be periodically tankered off to a licenced effluent treatment 
plant by sub-contractor.   

 
9.2.4 A network power supply is available to the site.  A back-up diesel 

generator is proposed within the control building.  The plant will be 
surrounded with 2.4m high palisade fencing.  Public lighting will be 
provided within the new compound.   

 
9.3 General Comment 
 
9.3.1 The existing effluent treatment arrangements at this industrial estate are 

unsatisfactory – tankering waste to another WWTP is not a long-term 
sustainable solution.  The existing arrangements were not operating in a 
satisfactory manner on the date of site inspection – with effluent 
overflowing from the holding tank and percolating into the ground.  The 
appellant has claimed that a surface water outfall from this industrial 
estate, through his lands on the south side of the R336, is contaminated 
with sewage.  The appellant argues that the history of this treatment plant 
and its outfall needs to be considered in relation to the current appeal.  It 
is evident that effluent treatment arrangements at this industrial estate are 
unsatisfactory.  The proposed development is an attempt to deal with the 
issue, and to come up with a satisfactory arrangement to meet the existing 
and future needs of the industrial estate and adjoining development.  The 
lack of treatment capacity has been, and is, acting as a constraint on the 
future development of the industrial estate and the adjoining Tearmann 
Éanna development.  The applicant has put forward a solution for dealing 
with effluent disposal at this site.  This application must be judged on its 
merits, whatever the appellant may think of the desirability of an 
alternative discharge route to the sea.  The Board has before it a proposal 
for a 2.65km discharge pipeline route to the sea, and this is what must be 
assessed, not whether there might be a better/shorter route.   

 
9.3.2 The applicant has submitted letters of consent from affected landowners.  

Written agreements for wayleave have not been submitted – such would 
not normally be required.  The applicant is satisfied that there is sufficient 
legal interest to make the application.  In relation to control over the road, 
GCC grants Road-opening Licences for cables and pipes located within 
public roads.  There will already be a number of services located 
underground within roads in the vicinity.  The proposed pipe route is not of 



 
PL 07.246356 An Bord Pleanála Page 15 of 22 

such magnitude as to require a Construction Management Plan.  It is 
noted that the route of the discharge pipeline in the vicinity of Ballynahown 
Quay (where it passes along a short stretch of tarmacadam road) has 
been claimed as private property by an observer to the appeal.  This is a 
private property dispute and is not strictly relevant to planning.  There is 
an existing tarmacadam road serving as access to Ballynahown Quay.  
Claims as to ownership are necessarily a matter for the courts.   

 
9.3.3 The claim by the appellant that the application should have been for 

surface water as well as for foul effluent is not strictly relevant.  I do not 
see why the two systems should be connected.  The industrial estate is in 
existence and surface water is making its way from this site, ultimately to 
the sea.  The proposed development will not have any impact on the 
surface water outfall to Tully Lough.  As to the claims of the appellant in 
relation to surface water outfall through his lands to the south of the R336, 
this is an entirely separate matter, and not relevant to the current appeal.   

 
9.3.4 The claim by the appellant in relation to the effluent treatment plant at Ros 

a’ Mhíl and its operation, is not strictly relevant to this appeal.  The 
proposed development, if it goes ahead, will obviate the need to tanker 
waste to this WWTP.   

 
9.3.5 There can be no question that the proposed provision of jobs can over-

ride the proper planning and sustainable development of an area.  The 
application for the new WWTP must be dealt with on its merits, due regard 
being had to its impact on the environment.   

 
9.3.6 The applicant is satisfied that a Foreshore Licence will not be required for 